Make your own free website on Tripod.com
minidoodle.com     |     home
                                                  
SEARS MINIBIKE



Below is pictures of a minibike that George has asked me to identify. From the pictures the gas tank is of a Sears minibike. Although is got "Trail Master on the tank , I assume that was the model name for this model. Check this out, it is a really nice mini. If you got more information on this one, let me know.


 Below is a part diagram and parts list.  Please note that these are the Sears parts list and I do not sell the parts nor do I believe Sears carries these parts. This is for your referance only.




Part Description
Part
Number
Diagram
Reference
Number
Quantity
TIRE 4.10/3.50X6 2 PLY FRONT & REAR
64190
1

RIM & HUB ASSY-FRONT
64733
2

VALVE STEM
65139
3

BEARING SEALED
64076
4

HANDLE BAR ASSY
64868
5

HANDLE GRIP
64084
6

DECAL-WARNING
64116
7

FENDER-FRONT
63948
8

SCREW HEX MACH W/LOCK WSHR SEMS 1/4-20X3/4
57917
9

NUT LOCK 1/4-20
68038
10

DECAL-FENDER PACKAGE
64329
11

BOLT SHOULDER HEX SPEC 5/8-5 9/32-1/2X20
64093
12

YOKE BEARING
64002
13

NUT LOCK 1/2-20
64080
14

BOLT HEX HD 1/2-20X6 1/8
64224
15

SLEEVE
64075
16

TWIST GRIP ASSY PACKAGE INC #18,19,20,21,22,23,24
64486
17

CABLE STOP
64085
18

LOWER CASING W/VINYL
64489
19

TWIST GRIP
64487
20

CONTROL CABLE W/BALL STOP
64490
21

CONDUIT STEEL BUTTON
64491
22

TOP CASING HALF
64488
23

SCREW PHIL PAN HD 10-32X3/4
64485
24

CABLE CLIP
64150
25

SEAT
66835
26

FRAME ASSY
68489
27

FOOT GRIP
67897
28

SEAT BRACKET-FRONT
68448
29

SEAT BRACKET-REAR
66842
30

SCREW HEX HD SEMS 1/4-20X1
64735
31

BOLT SHOULDER HEX SPEC 1/2-2 55/64-3/8X16
64104
32

NUT NYLOK 3/8-16
65543
33

SCREW SELF-TAPPING 10-24X3/8
54562
34

BRAKE PAD
64074
35

NAME & NUMBER PLATE
71130
36

KICK STAND
64098
37

BOLT HEX HD 5/16-18X3/4
51630
38

WSHR FLAT STEEL 21/64-3/4X16 GA
50806
39

NUT LOCK HEX 5/16-18
68478
40

CHAIN GUARD
64120
41

DECAL
64232
42

CLUTCH ASSY INC #44,45,46,65
64533
43

CLUTCH BEARING
64122
44

CLUTCH DRUM
64143
45

CLUTCH
64144
46

SHOE & SPRING PACKAGE
64534
47

SPRING PACKAGE
64537
48

WSHR FLAT STEEL 25/64-1 1/4X.095
61537
49

SCREW HEX HD MACH SEMS 3/8-24X7/8
53464
50

KEY SQUARE 3/16X3/4
50672
51

SCREW MACH HEX WSHR 5/16-18X1 5/16
64094
52

FENDER-REAR
64824
53

BOLT HEX HD 5/16-18X3 1/4
64071
54

BRAKE SCRUBBER
64020
55

SPRING
64030
56

SHOCK ABSORBER ASSEMBLIES
64105
57

BOLT SHOULDER SPEC 5/16-18X1 3/8
67652
58

WSHR FLAT STEEL 25/64-7/8X.095
54005
59

BOLT HEX HD 1/2-20X6 1/2
64079
60

SLEEVE
64130
61

RIM HUB & SPROCKET ASSY
64801
62

CHAIN #35 120 PITCHES INC CONN LINK
64424
63

REPAIR LINK KIT INC OFFSET & CONN LINK
60471
64

WSHR STEEL 3/4-1 1/16X1/8
64096
65

ENGINE-CRAFTSMAN 4.0 H.P.
66398
66

PARTS LIST OWNERS MANUAL


Below is a picture of an original Sears Minibike. It is all original as you can see. This one is a little rough, but a nice restoration project.